The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



Parts

. p 1 - .
N ‘
— - - = w '
¢ o . * i
i » . B i f
@ t - Al B
' 4

s, - ‘ )
— Cow e T -.M' s " - . d
, * )

ol e Ly “m—
' Onan Service Parts




- T i A
_ et Index AT X N

Bea P A5 A7 Ag

= Rotcr‘,‘ Exciter  — = - ‘,,~A5 AT AC
Rotor, Altaer‘f;ator 33{30)kw s

o ,,ﬁRotor  Alternator SO0(45)kwW . . 7 .-

‘ T Rotcr Alternator 74}{63?44%——

AS, AT, A9 QT . , T

R Screen. J\w - — AB, AT, At

Stator, Exciter.~ .." . A5, A7, A

‘ PO . Stator, Mterna*er 33(30)' At

Intwcmuctmn i oL A e T -Stator.. Alternator 50(45)k w S AT

Gt RN ‘ B S <7 _Stator, Alternator 70(63)k A

' Key Woodruff . = zo A5 AT, A9 “ . $w1tch Over Speed * A5 A7, At

A&A%.AAQJ i Retamer:
ASARAS L

'ft,\“’fx%fén.ﬁccolmxg B A5, A? AQ LR

S

“.Rectifier, Nega'tifv’é' S A5, A7;A9 "7 Table, Dava'- Electrical ° -

4
PN : ., o ¢ i 4 7 N
Rectifier, Positive A5, A7, AS . : Tab?,, Data - Unit s . Ad
. ; « ‘ . .
- v - & - .
- . . - .
) Y. .~ w ¥ © v R
B¢ - .
‘ ‘ ' - ¢ s o .
. ) a
. . .
b ° " - M -
‘ [ 5 ' A
i . P
B “ N he . - < Y
s, - 1o o R °
E4 - « ® & - N © ¢ .
[ > ) i
M L] % - £
N . ® N ) %>
h . a b h - - . .
N Py - ' - ? N
roe N e e + ﬂ‘ g A )
. s R .
B . a, ) . .
' i ) @ - - »
- iy s . < f )
P . @« o N
. =
- . i N . o
AN - R
- =3
. . N .
; PR ® . . .
© I3
H - . v -
« A
w P N
f . . L - -
- » . < .
3 N f @ N
» .
| ! }
v B » ? B
. ) . N .
s b < -~ . -
! N . v . % . >
9 .QJ 2 .
, - "
¢ £l n
, ® & B > . ‘
o »
: [ S KN - s " - ' . . .
[ i )
"~ i , B Y
. . .
R . -
4 u 29 - -
@ o N N , "
® . E . A, . .
. s v ((v
[ ¥ . - R
- B og o o . )
w YT e, N 3 s .
" -
. i) _ L - © b
- - @
s . A §
- B . . A ‘
- N
> »
' ! &4 ~ # " o l Y B . <
i e » g g
. » i 1
N 4 @ o
B > * ‘o ’
i » & - -~ ? >
\ N N ° .
» ¥ . % .
‘ ~ . B + PR
+ -
‘. >
. - s . .
. - " 4 N
E 5 “
? N . el .
a, " i .
a ® v -
s ° i . oy ¢ Ed
, e N . - o - -
5 ‘g“" ¢ q;.u 1 o - ,
B R o v ®
. ES
' ° " N
LY i © , L @ 0 o K
= +
L i 8, )
& » . R .
L - o w o
. o R . N B
* 1
'
[ . “ ©
o~ “ N
1 ‘ - - - e — 7 -
I w R ”
v e - - N
# B ,
M . B} h
H ) ) .
t ' kg E?_
o N '3 §
' . ™ N
. v “ -
For
a
- ' o -
“
{ o o
L J w - L33
- + - [N
" - )
L _ - . ]
- M\ : +
- T e
R I .
- B | N .
., _ o ' we
! 2., I
- o N .
L3 ' a3 , -
w [ .
N 4 o 1
I v i
i . i B ! v R o
" . = ' 0.



*by FACING the FRDNT ‘or

P T

LT

ph

R

@ub%”af related

S S

Introduction—

Vtemﬁ

1nput”éﬁd of the Un1t

o3

I
7

anb:éadh\pa}¥'
‘A}IJparts 111ustﬁated are tygw

‘5ij o Un1t Data TabTeW7~—

(Ref

”x

THhi . ¢a xllustrat\ons are- subgect to change and ref]ect on}y the>
‘ rgplacemenb parts.arrahgement

e e e e e e e

Ea

o

The Right and Left éides of ‘the Unit -are determxnedi
Fan andﬁDr1ve Dtﬁklﬁf L

MODEU‘IﬁEN%IFICATiON - RATING- MODEL IDENTIFICATION RATING .
.m430 0 viig SRR 2 B 30,000 WATTS, . 50.0 YHB =+ */ # & 50,000 WATTS
PES35 0 TvE - % g,@ T 33,000 WATTS 63.0 YHB - */ # @ . 63,000 WATTS

) AS.O‘YHB -/ %@ ‘ A?,ﬂOO WATTS 70. O YHB - */ # @ 70,000 WATTS
I:v .‘ & “ = ; *
- +. _Electrical Data Table .
a - f
S . d
*VOLTAGE CODE VOLTS HERTZ WIRE PHASE NOT“ES‘f
‘B
-4
15 1207240 80 12 1 a
15 120/208 60 12 3 +
120/240 60 12 3
127/220 4+ 60 12, 3
° 139/240 60 L2 3
. 240/416 60 12 3
. ) 254 /440 60 12 3 -
277/480 60 12 3
- 515 . 118/220 50 12 1 .
115/230° |~ so- 12 - 1
518 110,190~ . 50 12 3 +
. - 110/220 5Q 12 3
118/200 |* . 50 12 3
115/230 - 50 12 3
120/208-. | « s0o. |- 12 , 3
©127/220 ‘@ .50 12/ 3
220/380 ‘ 50 12 ‘3
230/400 50 12 3
o . 240/416 50 12 3
. 254/440 , 50 12 3 ‘
i * Ly

* - Volrage Codes Follow Model Letter designations., ' . - .
“# - Specification Number: Number 1 is Standard, all others indicate warations.

@ - Spec1flcat1on Letter: Letter advances ( A to B, B to C, etc) with

major manufacturing changes.
+ - The Stators are Reconnectible. e



: %‘v'AHé&r‘ﬁ’éto‘r - R T
;8330 kW Bt




P

REF/  PART .

©NOL
o 18002029

16
17
18
19
22
23
24

25

26

LNO

WO-RO N W

'850-2006

860-2006

526-2080
150-1962 .

150-1964

- 870-017T

150-1963
7201057

853-2010
526-2120
150-2038
526-212%
232-2828
201-2299

'870-0131

526-0008
813-0100

'853-0008

526-0008
358-0069
358-0070
802-2073

850-2006
220~3968"

220-3969
800-2029

QrY

|t USED

-

[ NN S o e SR Sl S ILLY S

F= o))

P e iR~

e

....Nut, Hex (M5.x 0.8)"

‘~A1ternafof
. 33(§oykw.

et

PART 0 -+ . REF

:DESCRIPTION o NO
_ Screw, Cap - @éX'HéBd S g

(M6 x 1 x 12mm) '~ . 28

Washer, Lock - Spring (MG) .29

Washer, Flat " (M5) . =~ = 30
Cgntact, Electrigal o031
Spring L . 33
Nut, Insulated
Bracket, Mounting 34
Screw, Cap - Hex Head . _ 35
(M10 x 1.5 x 40mm) .. 36
Washer, Lock - ET (M10)
Washer, Flat (M10) 39
Switch, Over Speed 40
Washer, Flat (M11) ‘ -
Spacer - ' 41
Rotor., Exciter — Enviromental * 47
Protected (IncludesParts
Marked *) )

*Nut .- Self-locking - Hex

with ET Lock. Washer

{#10-32) ’ ‘ « 43
*Washer, Flat (#10)
*Screw, Machine - Round Head

(#10-32 x 1/2") \ 44
*Washer, Lock - ET (#10) 45
*Washer, Flat (#10) ‘
*Rectifier - Positive 46
*Rectifier - Negative a7

Screw, Gap - Socket Head a8
(M6 x 1 x 45mm) 49
Washer, Lock - Spring (M6) 50
Stator, Exciter
Standard 51
Enviromental Protected 52
Screw, Cap - Hex Head 53
(M6 x 1 x 12mm) 54
Koo
@_
# ™~

' 850-2005

" L t e
PART .. CQIY . __PART
N, USED DESCRIPTION
850-2006 "washggiﬂLockﬁz;Sgrjngf(Wﬁ

4
232-2959 . 1 Retainer, Bearing
800-2004 . 2 Screw, Cap = Hex Head
: (M5 x 0.8 x 12mm)

2 Washer, Lock - Sprning {Mf
232-2418 ‘1 Board, Terminal
800-2100 4 Screw, Cap = Hex Head
’ A ; {MI0 x 1.5 x 100mm)
850-2010 * 4  Washer, Lock - Spring (MI
211-0367 1. Bell,. End .
815-0337 4 Screw, Tapping - Hex Wast
i Head {1/4-20 x 3/4")
234-0720 1 Screen, Air .
B00-2088 12 Screw, Cap - Hex Head °
5 . . {M10 x 1.5 x 35mm)
850-2010 , 12 Washer, Lock - Spring (M!
) Stator,  Alternator
2203857 1 30kW, Code 515
220+3814 1 33kW, Code 15
1 33kW, ﬁode 15 Envirome:

220-3960
‘ & Protected . .
201-3099 1 Rotor Assembly, Alternatc
< Enviromental Protected
(Includes-Parts Marked &
510~0063 1 - @Bearing, Ball “
800-2112 8 @Screw, Cap ~ Hex Head
- (M12 x 1.75 x 30mm)

526-2148 8  @Washer, Flat (M12)
860-2009 4 @Nut, Hex (M1Q x 1.5)
850-2010 '8 @Washer, Lock - Spraing (b
526-2121 - 8 ' @Washer, Flat (M10)
800-2533 8 , @%Screw, Cap - Hex Head
(M10 441.5 x 55mm) .
232-3071 ¢ 1 #D1isk, Drive
232-3082 1  @Spacer
205-0161 1 @fF an ’
515-0158 1 Key, Woodruff
% LA

Parts Includedjin Exciter Rotor.
Parts Included in Altérnator Rotor

f
i

-



tor

T ‘A'J"‘c'lefr"‘rjia

© . 50(45) KW -




850 2006
860+2006
526-2060 -
150-19672.
150&49%4

ﬁ

~

150-1063 E

720-1057 -

. 853-2010
526-2120 ©

150-2038

526-2128"

232-2929
201-2299

870-0131

5260008
813-0100

853-0008
526-0008

. 358-0069

358-0070
802-2073

850-2006

220-3968

220-3969

 800-2029

/%2

2

2
1
it
1
1
1.

)1jA}ternanu: 'J‘f ﬂf_

WasheF——kaﬁk#*—SﬁF4ﬁg—{M6}

Retéaner Bearing
Screw,« Cap ~ Hex Head
(MS x 0.8 x 12mm) -
" Washer, Ldck - Spriing ' (M5)
- Board, Terminal o

: Screwf“Cap - Hex Head

{M10 x 1.5 x 100mm) |
Washer, Lock - Spring (M10
Bell, End
. Sérew, Tapping - Hex Washe

Head {1/4+20 x 3/4")
Screen, Air
Screw, Cap - Hex Hean

{M16 %x-1.5 x 35mm)

Washer,
Stator,
45KW,

50kW,
50kW,

Lock ~ Spring (M0
Alternator o
Code 515
Code 15
Code 15 Envwroment

4

i 50(45)kw v
“. \ ,w‘”“ @ o e
& °{ = PART S QTY-
L DESCR{PTION ; ‘1: ¢
*Screw Cap - Hex Head S 2T 859 ZQOG :
(M8 x 1 x.12fm). ¢ o 28 232-2959 - ‘,”]1‘
Washer , - Lock = Sprxng (MGT 29 800-2004 .- 2
" Nut, Hex (M5 x 0.8) ..~ =~ o & _ - &0
Washer, Flat (M5) 30 850-2006 - 2'.
*Conxact"ﬂElectrxcal . 31 232-2418 - 1
‘Spring . 33 .800-2100 ... - 4°
% Nut, Insulated : ' S ’ ’
HBracket, Mounting ©. 34 8p0-2010 -4
Screw, Cap - Hex Head - 35 5211-0367 . 1
" (M10 x'1.5 x 40mm) 36 815~ 0337 g
fWasher,'tock - ET (M10) ,w .
_ Washer, Flat (M10} . v 39 ?3&*0720 1
- Switch, Over Speed ° - 40 800-2088 12
Washer, Flat (Mll) se el ,
* Spacer : by “ 41 850-2010 12
.~ Rotor, Exciter - Env1r0menta1 Y '
Protected (Includes Parts - 2203860 1
Marked *) ‘ ¢ .220-3817 1
*Nut A Self- locking - Hex . ¥ 220~3963 1
with ET Lock Washér a
. (#10-32) . 43 201-3101 1
*Washer, Flat (#10) it :
*Screw, Machine - Round Head . , ,
(#10-32 x 1/2") " ’ 44 © 510-0063 1
*Washer, Lotk, -~ ET (#10) 45 800-2112 8
*Washer, Plat (#10) L
- *Rectifier = Positive. 46 526-2148 8
*Regtrifier - Negat ive ~ . 47 860-2009 4
"Screw, Cap - Socket Head - 48  850-2010 8
(M6 x 1 x"dSmm) 49 526-2121 8
Wasfier, Lock - Spring (M6) » 50 800-2533 8
Stator, Exciter SR v s .
Standard Lot 51" 232-3071 1
Enviromental Protected 52 232-3082 1.
Screw, Cap - Hex Head: 53 205-0161 1
(M6 x 1 x 12mm) 54 515-0158 1

P

% - Parts Included in

@ - Parts Inc]uded in

' Protected
Rotor Assembly, Alternator
Enviromental Protetted
{Includes Parts Marked @)
@Bearing, Ball '
8Screw, Cap - Hex Head .,
{(M12 x 1.75 x 30mm)
@Washer, Flat (M12)
@Nut, Hex (M10 x 1.5)
@wWasher, Lock - Spring
@Washer, Flat {M10)
@Screw, Cap - Hex Head
(M1 x 1.5 x 55mm)
#Disk, Drive s
@Spacer '
@Fan
Key, Woodruff.

{M1

Exciter Rotor.,
Alternator Rotor

e ! . ETLY



e

ﬂ;,rnAléeﬁﬁafgf1 |




~u8¢0~2006

860-2006-
526~2060"
1501962

5 150-1964

Foks Fa VAT Ko LI

LR ALV RV B B N

150-1963 ¢

-720~-1087

853-2010"

. 526~2120
- 150~2038

3 5262120

232-2929
201-2299

870-0131"

g

526-0008
813-0100

. 853-0008

526-0008
358-0069
358-0070
802-2073

- 850-2006
220-3968

220~3969
800-2029

' 'NﬁY5 Insulated
- Bracket, Mounting
“Screw, Cap ~ Hex Head =

e s 1O RO

s

bbb s s () 2

5
o

o Alternator
St ».7o;<§*3f,>,3<’w*

PART T
1 DESCRIPTION» <" .

§crew, Cap ~Hex - Head

- (M6 x 1 % 12mm) = < L
. Washer, Lock - Spring (M6} v .
"Nut, Hex (M5 x 0.8). , . '+ -
Washer, Flat (M5) . AP
,qrgontactf~ﬁlectr1caf e

Spring . ¥ - P

-

(MIO x 1.5 x 40mm) .
Washer, Lock - ET (M10)
Washer, Flat (M10)

- Switch, Over Speed
© Washer, Flat (M1])

Spacer

" Rotor, ExCIter - Enviromental

Protected (IncTudes Parts
» Marked *)

*Nut, Self-locking - Hex
with £T Lock Washer
(#10-32)

*Washer, Flat (#10;

*Screw, Machine .- Round ‘Head
(#10-32 x 1/2") .

AWasher, Lock - ET (#10)

. *Washer, Flat (¥#10)

*Rectifier - Positive
*Rectifier -.Negative
Screw, % - Socket Head .

(M6 71 x 45mm)
Wastér, Lock - Spring (M6)

)

"Stator Exciter

Standgrd )
Enviromental Protected

~Screw, Cap - Hex Head

(M6 x 1 x 12mm)

L

PART
N0

350 20069i‘a
232-2959 .
- 800-2004

850~ zbos?f“
23222418 -
33 800-2100

34 800—2010
35 211-0367
36 815-0337

39 234-0720
A0 800-2088

41" '850-2010, "

&
220-3861

220-3818
220~-3964

3 - 201-3103

44 510-0063
45 800-2112

46 526-2148
47 860-2009
48 850-2010
iy s26-2121
, 50 800-2533

232-3071

232-3082

o3 205-0161
51540158

4

B N

@

WD A~

3 i e g

ERN

* -~ Parts Included in
- Parts Included 1in

Washer ‘ b
Retawner, Beartng

P

» Screw, Cap ~ Hex Heall

“(M5.x 0.8 x 12mm) 7

Wésher Lock -~ Spr1ng {M5)

Board, Terminal

' Sorew, Cap - Hex Head
(MlO x 1.8 x 100mm)

" Washer, Lock - Snr1ng {M10)

Bel'l, End

Screw, Tapping - Hex Washer
_Head (1/4-20 x 3/4")
Screen, Air

Screw, Cap - Hex Head

{M10 x 1.6_x 35mm) °
Washer’, Locﬂ - Spring, (M10)
Stator, Alternator

63kW, Code 515 . ;

70kW, Code 15 .o
T0kwW, Code 15 Env1romennﬁ
» Protected Ve -
Rotor Assembly, -Alternator
Enviromental Protectée
{Includes Parts Marked @)
@Bearing, Ball ®
8Screw, Cap - Hex Head
(M12 x 1.75.x 30mm)
@Washer, Flat (M12)
®Nut, Hex (M10 x 1.5) .
@Washer, Lock ~ Spring (M10
@Washer, Flat (M10)
@Screw, Cap - Hex Head

(MI0 x 1.5 x 55mm) .
#¥Disk, Drive
@Spacer .
8F an L -
Key, Woodruff o

Exciter Rotor.
Alternator Rotor




ATA

3

oG

I

C

YKH

\

HydraStar

ing Set

Generat

-

"z

R MM S

At

=

23

-
o

[

ul




lntroductron

~~~~~

R e FORWARD e
R
oy This Servtce Paﬁs Catalog provtdes ldenti@tion for. . FUGHT or LEFT side o the enginelsde&emalaoetby
he model(s) IIstecLon thiacov&n]’h&patalqg is-arranged. - FACING the'front (radiator end) of the engine.
‘in mustrated groupsofrelafed items. Each pan llustrated Illustrations are typical and subject to change.
' Isidéntified byaHeferenceNumbercorrespondingtothe,W R <
mﬁeﬁamnce&gmberm the parts- Hst R I ' e el
SR T
o e ;, -— : . - P - ) ‘ ’ 7 o &
SAFETY PRECAUTIONS S MODEL IDENTIFICAT!ON *

The f@llowmg symbuls are used in Onan manuals to alert To avmd errors ordelay in filling your parts order, alwa
" usersto the potennany dangarpus conditions relating to give the MODEL SPEC NO., and SER!AL NO. from th
maxntenagca oﬁﬁe eqmpmem and replacement of parts. Onan nameplate. .
| Please read and obsewe N . |
_For handy reference, insert your nameplate informatio

,-" This symbol warns of Immediate - - in the spaces below:

“hazards which \»ylll result in severe

B} per;sonal in]ury or death.
AWARNING This synibol refers to a hazard or ~~MODEL AND SPECNO.

unsafe practice which can resuit ’ é
In severe personal Injury or death -

T ’ SERIAL NQ. |
Thls symbol raferg to a ha;ard or . b
ACAUTION unsafe practlcé which can resuit “ ‘ ‘ ) y
in personal Injury or product or property damage.

PRODUCT SAFETY PRECAUTIONS
- 3 - AWARNING

K

Contact with USED ENGINE OILS has been identified by a Unlted States federal agency and’
some USA stata agencies as causing CANCER or REPRODUCTIVE TOXICITY. Whan cheéklng or
changing. englne -olls take aII necessary precautions not ta.Ingest, breathe the fumes or contact .
the used o:l e - : o o
‘W IAWARNIN& S
Contact with ASBESTOS has been identified by a Uhited States federal agency and some USA
' .state agencies as causing CANCER or REPRODUCT IVE TOXICITY. When handling engine
gaskets ta take all all necessary precautlons not to ingest, breathe or contact the dust from the
) gaskets! | Use adequate ventllation and wear protectlve gloves, masks and clothlng!

ook [AWARNING]

Yu LL o~

,)l

; Contact wlth BENZINE and LEAD found in gamllna fuel additlves and solvents has boon

a—_._-—.__.,_,, —

5 B REPRODUCT IVE TOXICITY When chacklnd, dralnlng or pddlng gasollnc and fuel addltlvaa, or.




,,i“%i, \), . it S
. Adaptor;Generator - - A7
Adapter, Hydraulic 4 - AB
~>Belb End—— - T .
‘Block, Terminal . . _A9. .
~ Box, Control N . A9
Bracket, Generator support - Rear A6
Control , A9
Cover, Air Outlet : A6
Cover, Control Box A9
Cover, End Bell N A7
Fan, Generator A7
“Foot, Mounting A6
" Generator : >§ . ) %7
Guard, Fan A A6
» - ~'Qg T .
, & L

Motor, Hydraulic A
Plug, Cbnheétor A9 .
Potentiometer A9
N g -4
Rectifier - Exciter A7
Regulator, Voltage - . A9
Rotor, Exciter A7
Rotor, Generator } A7
~ Spacer, Cover A6
. Stator, Exciter A7
“Stator, Generator N A7
Transformer A9
i
é é‘yzt ng %
o % ' - MH‘N/
w S . &
& f“ " 8 ‘-nlﬁld g L )
r‘/)
w:: {j -
% < ’
, )7\ . R
-, a A/) ‘; ‘ b» A-Ep
) 7 oo .
» L/ °
1 « .
™y



f ~ Introduction —
s ’ ' o * ' P . “

thn ““b““’ ,ppy,g‘ to :he cJandard YKH Hydraulsc aneratof Sets 1Y ltttad in the
wcanqrhror Set-Data Table. patts are arranged, in groups -of related’ ifems and each
\131uotra%ed parg s wdont\fxcd by a«rcferenco number éorrespondwnq 1.0 the same )
reference number in the’ parts list: - Using .the mode) andauppcvftcat\bn number from
your geharngar set namep)ata ?altc& «parts that -apply to your set. Unless otherwise

ment\oned in the de@%r1ption parts are interchangeable between models. .Throughout -
this manual, lYeft and fight stdes ‘are'détermined by facangmthe hydruul1c notor end
(front) of the set - | ‘ L, ; o
’ l J 7 e e : L,“ ¢ 3 .

\;\ i v N ‘ 4 .
N 7;‘}7,' ,i _ ‘ > " M * ¢

- “‘ . . & % -
I A

Generator Set Data Table’

5

2 -~ - ®
b B 3 B § 3 ; . %3}
, ] MODEL " IDENTIFICATION , RATING - s
a. N - 4 . $ N .
B . / ) N
* . 5 YKH-m/* 5,000 WATTS
. . .o - N & . i
‘! /
| |
T o Electrical Data Table
'*VOLfAGE'CODES - vOLTS HERTZ WIRE PHASE NOTES
S . ( |
A %AADL 120/240 60 ot .3 .
¢ " o | AJ 120/240 60 4 1 *
s vy . . }
¥ *— — ;
‘fz—,fhe d%égona1 line (/) in ‘he modc] and specification number separates
generator, set charagterwstwcs from the spec1f1catxon number and letter | The:
. spec1f1catxon number  denotes customer requested options or deviations~ from a
standard (1A, 18, etc.) model. The. speczf1tatwon 1etter advances (A to B.
.B'to €, etc.) . with major manufacrur\ng changes . .
e o- Voltage Codes follow moded letter desighations. -

- These generdtors have four load wires which are reconnectible’ for 120 volt
2 wire service or 240 wolt, 2 wire service or 120/240 volt, 3 wire servicCe

S

B




. s
h I
. - . .
Ll LR
L - 9
. -~ .
F .
' ‘\\
" \"
! S .
% '
\ A "”oe)
. e N\
\‘— \~‘\>
@
Ll B
§ P s - ,
f R
. 1
. .
P
3 . N
F -
»
Y-
.
L
@
% @
0;
v
!’;'J N N
o
‘ . .
- LI
B
7S -
. L3
,
N
PR (£ 4
° N » @ N -
4 L
; L
~
. - )
> R
B J REF
) NO .
. Cm
@ i * .
v . 1
v ' " ®
-
\ . )
R [ 2
¢ .
kel a N 3
8¢
s 1
4 } " F - Cl
<°. R
f
3
-
R
- o
e 2
PR §
N
o -
e s e
' 9
I . .
% Q :
. 8 .
-
.
oW
N NN -
@
-
. .
» 3 M
i
, ”
i N “4
- DI A
' 4 "
4, . . \,,
O
h T 3
- 2 B
* - ¢ w
e
! |
- N 1

PARY
no.

121-0082

800-2112>
850-2012

5
T
-
o
.
N
2
YR )
=
%
W
7

Hydrsulfc

QrY

2

e 2

e

Motor : -

DESCRIPTIOM

Motor Assembly, Hydraulit
{ Includes Adaptér) SAE B
Screw, Cap. - Hex Head
(M12 x 30wm)

Washer. Lock - Spring [M12)

Al
i
’ P
h B
«
—
- ] 3 *
~ - &
‘
2
. .
'
! .
P
N .
,
5
o
/o -
I ! .
Ty
' | .
! )
|
I _ .
% "
t » . Py
*
P ®
- E




&3

@ -2 . LN -

231-0309-01

232-3419

232-3417-01
232-3418-01

232-3459
232-3460
232-33417
800-2086

& TY'
USED

1
1
1
1
4
1
2
8

Yy
PART
DESCRIPTION

Adapter, Hydraulic
Bracket, Generator Support
Foot, Mounting - Right Side
Foot, Mounting - Lefr Side
Guard, Fan
Cover, ‘Air Outlet
Spacer, Cover
Screw, Cap - Hex Head

{M10 x 25mm)}

PART
NO.

850-2010

800-20817
821-2031

B21-2037

PART
DESCRIPTION

Washer, Lock - Spring
Screw, Cap - Hex Head
(M10 x 30mwm) :
Screw, Self-Locking -
"Washer Head (M6 x Bem
Screw, Self-Locking -
washer Head (M6 x 35m



‘. Jenerstor

8070




REF
N0,

Mo

R O
v

E_ %

o A

e
—OQuWwWo--aom

12
13
14
15

PART .

231-0298 -

1201-3441~ 01

205*0176 :

- 201-3405-02
815-0666-02

870-0221

358-0129

516-0090
518-0012 .

- 510-0099

800-2034

850-2006

.232-3314-02

870-0221

220-4235-01
220-4271-03

NROY, O s W

‘kqﬂ‘
USED,

Pt b put

[N ]

—

¥ L. '
N - Generator
N, ! C ‘o I
. PART | REF
» DESCRIPTION - no
Adapter. Generator 16
' Rotor Assembly, Generator
(Includes Parts Marked *) 17
*Fan, Generator 18
*Rotar Assembly, Exciter . .1
{Includes Parts Marked &) .20,
*gScrew, Pan Head - Thraad 21
Forming Ll&t&l}gl )
*$Nut, Hex * ET .(#8-32) 22
*#Rectifier 23
*Pin, Roll 24
*Ring, Retaining, - External 3s
*Bearing, . Ball . . 26
*Screw, Cap - Hex Head ‘ 27
(M6 x 20mm) - A
*Washer, Lock - Spring (M6) 28
*Connector, Exciter Rotor
*Nut, Hex - ET (#8-32)
Stator, Generator
Voltage Code AD * . * -
- Voltage Code AJ
, - -

'

-

'870-0272

“'Pkﬁf':
m. . N

.815~0655—05 4
'220-4159 -02'

1
211-0405-02 1
518-0519 1
520-2428-01 - 1

1

508-030u ¢
520-0973-01 4
850-0050 4
862-0011 4
234‘0831 1
815 -0855-01 4

2

R
MSGIPTIW '

Screw” Cap ~ Hex. ﬁanher Head

Thread Forming (M4 x

46mm)
Stator, Exciter

Bell, “End

Ring, Tolérance . °

Stud (389mm) “

Nut, Socket - khternaT Drive
(3/8-16)

Grommet - Lead Exit

Stud (265mm)

Washer, Lock - SpFmng (3/8%)

Nut, Hex (3/8-16)

Cover, End Bell A

Screw,.Cap -, Hex Washer Head

' Thread Forming (M4 x 8mm)

Control Assembly (See
Separate Page for Component

Parts Included in 201 -3441~ 01 Generator Rotor

Assembly.
Parts Included in
Assembly.

201-3405-02 Exc1tor Rotor

G



REF- PART
NO. NO.
1 821-2020
2 319-0634
98-6026-01
98-6152
. 98-6140
3 319-0632
4 332-2145
5 303-0215
6 315-0688
7 526-2081 -
8

323-1200

<

P

QY.
USEP

4

1

R it

PART ' o
: DESCRIPTION®

Screw, Self-Locking - Hex

-+ Washer Head (MS x 10mm)-

Cover, Control Box (Without
Decals) - - .
Degal ~ Model ldentification
Dec¥l - Schematic-- Single
Phase Generator ‘
Decal =~ Schematic - Three
Phase Gengrator
Box, Contro)
Block, Terminal - 4 Place (TB1)
Potent iometer (R1) -

.

.. Transformer Assembly, Voltage

(Includes Bracket) Three.
Phase Generator {T1)

"_Washer, Flat (M6)

Socket, 'Contact (Use as

Control

i

PEF

‘NO

12
13

14

15
16

17

18

required) -

PART
NO.

323-1314

822-3073

850-2004

850-2004

"822-3076

'822-3090

860-2006
853-2005
305-0833
800-2034

850-2006

5O I

[y

N W N

‘Screw, Cap - Hex Head

. PART .
DESCRIPTION

P13g.. Connector - 12 Place
(91) :

Screw, Machine - Pan Head
(M4 x 10mm) Three Phase,
Generator .

Washer, .Lock - Spring“(M4)
Single Phase Generator
Three Phase Generatot

Screw, Machine - Pan Head
(M4 x 20mm)

Screw, Machine - Pan Head
(M5 x 20mm) Grounding Stud

Nut, Hex (M5) | -

. Washer, Lock - ET (MS5)

Regulator, Voltage (VR1)
(M6 x 20mm) -
Washer, Lock - Spring, (M6)



- ‘ _ F
N

t
B A !
e

";“ﬁff’ge—éozséo1

98-6140 -
'98-5152
121-0082

s 201-3405-02

201-3441-01
'205-0176

211-0405-502

220-4159-02
220-4235-01
220-4271-03
231-0298

231-0309-01
232-3814-02
232-3347

232-3417-01

232-3418-01

23ﬁT3d19
232-3459
232-3460
23440831
303ﬁ0275
305-0833
315-0688
319-0632
,_319-d§3@~
323-1200
©323-1314
332-2145
‘358~0]§9
508-0300
510-0099
516-0090
~ 518-0012
518-0519'.
520-0973-01
520-2428-01
526-2081
800-2034
800-2086
800-2087
800-2112
815~0655-01
815-0655-05
815-0666-02
821-2020
821-2031
'821-2037

. «
N .
b '

LN

;\‘g%rthéw' Page

© 822-3073
- 822-3076
~ 822-3090

850-0050

. 8502004

850-2006
850-2010 -
850-2012
853-2005
860-2006
862-0011
870-0221
870-0272

‘-oPart‘Nqiér'rpégy :

R R Y, N - B ARNE TS B« - B R e i~

. P=a

.

rt No.

';fmsﬁugeripblflndéx

Lot
1
w

pop—_y

‘Part No. ' Page

@
o



